
 

Thermal Flue Gas Desulfurization Wastewater 
Treatment Processes for Zero Liquid Discharge 

Operations 

 

1021215 

 

 

0



 

0



EPRI Project Manager 
P. Chu 

ELECTRIC POWER RESEARCH INSTITUTE 
3420 Hillview Avenue, Palo Alto, California 94304-1338  PO Box 10412, Palo Alto, California 94303-0813  USA 

800.313.3774  650.855.2121  askepri@epri.com  www.epri.com 

Thermal Flue Gas Desulfurization 
Wastewater Treatment Processes 
for Zero Liquid Discharge 
Operations 
1021215 

Technical Update, December 2010 

 

0



DISCLAIMER OF WARRANTIES AND LIMITATION OF LIABILITIES 

THIS DOCUMENT WAS PREPARED BY THE ORGANIZATION(S) NAMED BELOW AS AN ACCOUNT OF 
WORK SPONSORED OR COSPONSORED BY THE ELECTRIC POWER RESEARCH INSTITUTE, INC. (EPRI). 
[...]
FGD Absorber  Reaction Tanks + Thickener + Lamella CaCl2 to NaCl Seed Slurry Process (CaSO4) Thermal Vapor Compression
Forced Oxidation to remove gypsum and Mg(OH)2 Sludge to FGD Concentrate to a Concentrate sodium chloride
Each power block has Sludge to Filter Press TDS ~ 15 % Salt dewatering in belt filter
2‐train arrangement Filter cake to industrial disposal TSS ~  5 %

Lamella

Filter

Bsn
3A

Bsn
2A

HX

MAKE‐ 
UP 
TANK

Filter 
Press

Belt

Softener

PRE‐SCRUBBER 

CRYSTALLI
ZER

BRINE 
CONCENTRATOR

SETTLING BASINS 

STORAGE 
TANK

THICK‐
ENER

REACTION CLARIFER

COND.Bsn
1B

Bsn
1A

Bsn
2B

FLOW SCHEMATIC ‐ ENEL: BRINDISI POWER PLANT
BRINDISI, ITALY

FGD ABSORBER

 

Figure 4-1 
Brindisi Power Station - FGD Treatment System Flow Schematic 

4-3 
0



 
 
Recent Operational FGD Wastewater Treatment Plants – Italian Coal Power Plant Installations 

To Stack Na2S &
Lime Lime Sea

Makeup Water
Water

Lime Distil late
Soda Ash to Plant

Limestone FeCl3 Polymer Use
+Soft. Sludge Poly

Steam
Plant

Flue Gases

Calcium
To Carbonate
Indust. Disposal Recycled Sludge

Water Distil late
for Reuse

Calcium Carbonate Sludge FGD Feed
Makeup Distil late
Water Sludge to FGD for Reuse Dry 

Salts
Disp.

Wet Lime Stone Remove TSS, Change: Vapor Compression Cycle Atmospheric Crystall izer
Scrubber Gypsum, Heavy Metals, CaCl2 to NaCl Seed Slurry Process Vapor Compression
Forced Oxidation Boron CaCO3 Sludge precipitate CaSO4 Concentrate sodium chloride
(LSFO) Sludge to Filter Press to FGD Salt dewatering in belt fi lter

Possible Commercial  Use

Belt
Filter

FGD ABSORBER

FGD PRE‐SCRUBBER

BRINE 
CONCENTRATOR

CRYSTALL
IZER

HX

CLARIFIER REACTON 
CLARIFIER 
SOFTENER

Filter 
Press

industrial  use

Basin 
1

Basin
2

Basin
3

Gypsum for

MAKE‐
UP  
TANK

FLOW SCHEMATIC ‐ ENEL: FUSINA AND SULICS  POWER PLANTS, ITALY 

Condenser

 

Figure 4-2 
Fusina and Sulcis FGD Treatment System Flow Schematic 

4-4 
0



 
Recent Operational FGD Wastewater Treatment Plants – Italian Coal Power Plant Installations 

4-5 

Na2S Disti l late Disti l late
Lime Lime To Plant 

Use
To Stack

Lime Sea Sea
FeCl3 Soda Ash Water Water

Limestone Poly Polymer Out
+Fresh
Water

Steam
Plant

Flue Gas Gypsum Gypsum
for Ind. Use & Metals

Sludge Calcium
To Industrial Carbonate
disposal Sludge Condensate

Recycled water for Reuse

Calcium Carbonate Sludge FGD Feed
Distil late Dry 
for (non‐boiler) Salts
reuse Disp.

Wet Lime Stone FGD Blowdown Remove TSS, Change: Vapor Compression Cycle Atmospheric Crystallizer
Scrubber Centrifuge for  Gypsum & Heavy CaCl2 to NaCl Seed Slurry Process Thermal  Vapor Compression
Forced Oxidation gypsum dewater'g Metal  & Boron CaCO3 Sludge precipitate CaSO4 Concentrate sodium chloride
(LSFO) Sold for industrial Sludge to Filter Press to FGD Salt dewatering in belt fi lter

use

FLOW SCHEMATIC ‐ ENEL: LA SPEZIA AND TORREVALDALIDGA POWER PLANTS
La Spezia and Torrevaldaliga, Italy

HOLD 
TANK

Tnk
1

Tnk
2

Tnk
3

FGD ABSORBER

CLARIFIER REACTON 
CLARIFIER 
SOFTENER

COND.

CRYSTALLI
ZER

Filter 
Press

BRINE 
CONCENTRATOR

HX

Belt
Fi lter

 

Figure 4-3 
La Spezia and Torrevaldaliga - FGD Treatment System Flow Schematic 

 

0



 
 
Recent Operational FGD Wastewater Treatment Plants – Italian Coal Power Plant Installations 

 

 

Below is an outline of the process operation found at all ENEL plants.  The La Spezia and 
Brindisi facilities were visited as part of this study.  A more detailed description of these plants is 
found in the Appendix B - Site Visits. 

2.1 ZLD – Pretreatment 

The process designs and conditions of the five ENEL plants in Italy can be divided into two 
groups, each with their own design characteristics: 

Group A - Brindisi, (Fusina and Sulcis) Power Plants 

• The FGD systems consist of a prescrubber plus an absorber 

• Saleable gypsum is extracted from the absorber 

• The FGD blowdown is chemically pre-treated in two stages 

o Stage 1:  Reaction basins are designed to use lime, sodium sulfide, ferric chloride 
and polymer additions (the sodium sulfide usage is based on the water chemistry) 

o Stage 2:  Reaction clarifier for soda ash softening 

• A portion of the pretreated and the softened water is returned to the prescrubber feed tank 
where they are blended with plant makeup water.  

Note:  The Fusina and Sulcis ZLD plants are listed in parenthesis as the former is in a preserved 
/idle state and the latter is only used intermittently. 

A block flow schematic of the Brindisi Plant is presented in Figure 4-1.  The Fusina and Sulcis 
operations, as designed, are shown in Figure 4-2. 

Group B - La Spezia and Torrevaldaliga Power Plants 

• The FGD systems consist of absorbers but there are no prescrubbers 

• Saleable gypsum is extracted from the absorber 

• The FGD blowdown is chemically pre-treated (for thermal processing) in two stages using 
three treatment tanks 

• Stage 1:  Reaction tanks with lime into the first and ferric chloride addition into the second or 
third tank.   

• The design calls for sodium sulfide and polymer to be added respectively into second reactor 
tank and clarifier.  Due to the low metals in the relatively high pH FGD blowdown, the metal 
concentrations are very low so that sodium sulfide addition has been based on the “as 
needed” water chemistry requirements. 

• The reaction tank effluent goes to a clarifier 

4-6 
0



 
 

Recent Operational FGD Wastewater Treatment Plants – Italian Coal Power Plant Installations 

• In La Spezia (only), some of the clarifier effluent is blended with FGD makeup water and 
returned to the FGD 

• Stage 2:  Reaction clarifier for soda ash softening 

• None of the softened water is returned to the FGD system 

A block flow schematic describing both the La Spezia and the Torrevaldaliga facilities is 
presented in Figure 4-3. 

2.2 ZLD – Thermal Treatment – Brine Concentrator 

Aside from the typical parameters and conditions previously described in the brine concentration 
technology Section 2, common to all ENEL brine concentrator installations is the following: 

• The brine concentrators serve to reduce the wastewater volumes by 70% to 90% or more 
through evaporating and concentrating the softened FGD water. 

• Brine concentrators are operated in a “seeded” mode. 

• The systems are operated at slight above atmospheric pressure. 

• The energy source is from either a single stage compressor or two blowers in a series 
arrangement. 

• The distillate is used to supplement plant service water. 

2.3 ZLD – Thermal Treatment – Crystallizer 

Aside from the typical parameters and conditions previously described in the crystallizer 
technology Section 2, common to all ENEL crystallizers is the following: 

• The systems are operated at slightly above atmospheric pressure. 

• The feed to the crystallizers is mainly sodium chloride with some sodium and calcium sulfate 
present. 

• The crystallizers are steam driven. 

• Some of the crystallizers use thermal vapor compression (TVC) – i.e. thermo-compressors  

• The condensers are seawater cooled. 

• The distillate is used to supplement plant service water. 

2.4 ZLD – Thermal Treatment – Solids Dewatering 

The technical highlights of the ENEL crystallizer dewater operations are: 

• Oberlin belt pressure filters are used in all facilities 

• The salt is collected in 1 m3 (35 ft3) bags, sealed and disposed of at authorized landfill sites. 

• The amount of salt collected varies from plant to plant. 

4-7 
0



 
 
Recent Operational FGD Wastewater Treatment Plants – Italian Coal Power Plant Installations 

2.5 GENERAL NOTES FOR LA SPEZIA AND OTHER ENEL PLANTS  

 
• In both La Spezia and Brindisi the chemical injection systems, including totes and pumps, are 

located in an area that is protected by clear plastic, perimeter walls. 

• The gypsum from the FGD operations is sold for general commercial use. 

• La Spezia makeup water for FGD feed storage tank consist of: 

o Industrial water (low level plant wastewater) 

o Pretreated water from the ZLD system, i.e. primary clarifier clarate 

o Fresh plant makeup water as needed to make up the difference 

• Torrevaldaliga FGD: 

o Uses the double contact Mitsubishi technology 

o It is a low blow-down flow (6 m3/hr for each of the 3 x 660 MW units), high 
efficiency system 

• The Fusina FGD: 

o The FGD is a Bischoff technology system 

o The ZLD is presently in a preserved /idle state since treat and discharge to an off-
site industrial treatment consortium has turned to be a more cost-effective choice. 
The Fusina plant is permitted to choose this option. 

o FGD wastewater treatment now consist of chemical pretreatment with subsequent 
discharge to an industrial treatment system that ultimately discharges to the sea 

• Sulcis FGD: 

o Unit #2 is a fluidized circulation bed boiler with an internal desulfurization 
system 

o Unit #3 uses Mitsubishi technology 

o FGD wastewater treatment now consists of chemical treatment and the ZLD is 
only operated intermittently on an “as needed” basis. 

a2a Produzione 

1. Overview 

a2a Produzione, is an Italian power and utility company with 3,300 MW generating capacity of 
which 2400 MW are thermal plants.  a2a owns and operates the coal fired generating station 
Termoelectrico Centrale di Monfalcone, located in the city of Monfalcone on the coast of north 
eastern Italy, close to the city of Trieste. 

4-8 
0



 
 

Recent Operational FGD Wastewater Treatment Plants – Italian Coal Power Plant Installations 

2. Monfalcone FGD 

Monfalcone consist of 2 x 160 MW coal fired units, built in 1965, and 2 x 320 MW oil fired 
units built in 1982 for a total output of 1,000 MW.  Located on the Adriatic Coast, the plant uses 
once-through seawater cooling to minimize its fresh water consumption. 

Low sulfur coal is purchased via a long term contract from Russia.  The coal has a sulfur content 
of about 0.3% with a chloride level of about 300 – 400 ppm.  The fuel is supplemented with 
about 6 – 7% biomass, which is added to the boiler as a separate stream.  The biomass, sourced 
from animal farms and petroleum refinery residuals, has a heating value ranging from 3,000 to 
4,000 kcal/kg (5,400 to 7,200 BTU/lb).  The biomass results in “Green Credits” for the plant. 

The FGD system serving both coal units is Mitsubishi technology and consists of a single 
absorber. The FGD operates at SO2 removal efficiencies of about 95 to 96%.  FGD makeup is 
“industrial water” consisting of mainly city water mixed with some low TDS plant water.  
Gypsum is dewatered via a belt filter, yielding a product of relatively high quality (the gypsum is 
almost white), which is sold for construction material use.  Most of the filtrate goes to a storage 
tank before being returned to the absorber.  A portion of the waters is blown down for treatment 
in the ZLD system.   

The pertinent FGD blowdown (i.e. ZLD feed water) characteristics are shown in Table 4-2. 

Table 4-2 
FGD Blowdown Characteristics 
Monfalcone Power Station 

PARAMETER CONCENTRATION *) 

Chloride 20,000 mg/l 

TDS 33,000 mg/l 

TSS 20,000 mg/l 

Boron 150 mg/l 

Selenium 4 mg/l 

Mercury 1 mg/l 

pH 4.5 – 7.5 

*) Design Data 

3. Monfalcone FGD – ZLD System 

The ZLD pretreatment is similar to that used for the ENEL plants: 

o Dealkalization - Metals Removal using lime and ferric chloride 

o Soda Ash Softening – clarification 

• Brine Concentrator 

• Crystallizer  

4-9 
0



 
 
Recent Operational FGD Wastewater Treatment Plants – Italian Coal Power Plant Installations 

4-10 

• Crystallizer salt dewatering using a belt pressure filter.  

A block flow diagram of the Monfalcone FGD wastewater management program is shown in 
Figure 4-4.  The major pieces of the treatment system are discussed in the following sections. 

3.1 ZLD – Thermal Treatment – Pretreatment 

• The FGD blowdown from the gypsum dewatering filtrate tank is routed to the pretreatment 
system consisting of two reaction tanks followed by one reaction clarifier 

• Lime is added to the first reaction tank for pH control and metals precipitation.  The tank is 
operated at a high pH. 

• The process design called for the second reaction tank to receive soda ash.  At this time, no 
chemicals are added to this tank, however, so that it only serves for additional retention time. 

• Soda ash, ferric chloride and polymer are added directly into the reaction clarifier. 

• The clarifier sludge goes to a sludge tank and then a filter press. 

• The clarate enters a holding tank, which serves as a feed tank for the brine concentrator. 

• The target calcium hardness in the clarifier is relatively low, which will be important in the 
brine concentrator operation.   

• Clarifier effluents, exceeding the required calcium hardness level goal, are returned to the 
front end and the softening loop recycled until the necessary hardness reduction is achieved. 

• The softener system produces about 700 t/yr of CaCO3. 

• Due to the high metals concentration in the calcium carbonate sludge, it is disposed of at an 
industrial land fill.  (Note that unlike the ENEL systems, the Monfalcone operation has only 
a single reaction clarifier so that all precipitates, including heavy metals, are contained in the 
softener sludge.) 

0



 
 
Recent Operational FGD Wastewater Treatment Plants – Italian Coal Power Plant Installations 

 

 

Lime Air
Soda Ash

Ferric chloride
Lime

Lime (Soda Ash) *) Polymer
Stone

Air Distil late
FGD for Industrial
Makeup Water Use
Water

Plant
Flue Gas Steam

Calcium
Carbonate
(Metals)
Sludge Condensate

Gypsum to disposal Return
To Industrial  Use

Distil late
for Reuse Dry 

Salts
Disp.

Wet Lime Stone Lime addition here for  Lime for pH control Vapor Compression Cycle Vacuum Crystall izer
Scrubber hold/reaction up time Soda ash for softening "Non‐seeded" operation Plant Steam heated
Forced Oxidation (LSFO) *) Design, but no soda ash Ferric chloride for metals Air cooled condenser
Belt fi lter to dewater  now added in clarifier Polymer for clarification Concentrate sodium chloride
gypsum, sold for ind.use Change CaCl2 to NaCl Salt dewatering in belt fi lter

Fi lter

CRYSTALLI
ZER

Belt 
Filter

BRINE 
CONCENTRATOR

HX

Belt

Reaction Tanks

Vacuum
Pump

FGD ABSORBER
SOFTENER

REACTION CLARIFIER

Air Cooled 
Condenser

To Stack

FLOW SCHEMATIC ‐ MONFALCONE POWER PLANT
a2a Produzione Centrale di Monfalcone

 

Figure 4-4 
Monfalcone Power Station - FGD Treatment System Flow Schemati

4-11 
0



 
 
Recent Operational FGD Wastewater Treatment Plants – Italian Coal Power Plant Installations 

 

3.2 ZLD – Thermal Treatment – Brine Concentrator 

The brine concentrator serves to achieve a wastewater volume reduction of about 85% by 
evaporating the softened FGD water.  

• The major processing steps and parameters for the brine concentrator system and operation 
are: 

o At a design flow of about 10 m3/h (44 gpm), the brine concentrator feed rate is 
relatively small. 

o Due to the high quality coal burned at the plant, the FGD blowdown is less than 
design so that the brine concentrator feed typically amounts to only 75% of 
design. 

o The brine concentrator is operated at slightly above atmospheric pressure. 

o Evaporation is conducted in an “unseeded” mode and at a concentration factor of 
less than 8, i.e. about 85% recovery.  (Note that the ENEL plants are all operated 
in a “seeded” mode.) 

o The “unseeded” process is possible due to the efficient calcium hardness removal 
achieved in the softener. 

• Although more frequent evaporator cleaning in the form of scale removal is required by 
operating in an “unseeded” mode, this processing approach does provide some benefits if the 
chemical composition of the feed allows such operation.  The benefits are mainly in the 
elimination of solids handling and “seed recycling”, as is required in the ENEL plants. 

• The blowdown from the brine concentrator, containing about 20% total dissolved solids 
(there are no suspended solids), goes to a buffer tank before entering the downstream 
crystallizer. 

The distillate from the evaporator is of high quality with a conductivity of typically less than 40 
μS/cm for both the brine concentrator and crystallizer.  The distillate from both systems is 
combined prior to leaving the ZLD. This water goes to general plant use. 

3.3 ZLD – Thermal Treatment – Crystallizer 

The crystallizer serves to further evaporate and concentrate the brine concentrator blowdown 
leaving an essentially dry salt as the final product.  The salt residual is sealed in plastic bags. The 
Monfalcone system is a steam driven vacuum crystallizer that is operated at a moderate vacuum.  
Thermal compression is not used.  For a discussion of atmospheric vs. vacuum crystallization, 
see Sections 7. 

The technical highlights of the crystallizer and its operation are: 

• The crystallizer capacity is sized to accommodate the brine concentrator blowdown. 

• The crystallizer is operated at a moderate vacuum condition. 

• The recirculating crystal brine slurry is about 45% total solids. 

4-12 
0



 
 

Recent Operational FGD Wastewater Treatment Plants – Italian Coal Power Plant Installations 

• The distillate purity is ensured by a washable demister arrangement.   

• The distillate quality is typically about the same as for the brine concentrator, although TDS 
excursions can be experience if foaming conditions occur. 

• Under upset conditions, typically due to foaming, as can occur during crystal harvesting and 
sump liquid replenishing procedures, the conductivity can spike to a relatively high TDS (due 
to internal foaming). 

3.4 ZLD – Thermal Treatment - Dewatering 

The technical highlights of the Monfalcone crystallizer dewater system are: 

• A single belt pressure filters serves to dewater the crystallizer solids. 

• Salt from the filter is collected and filled into 250 kg (550 lb) bags. 

• Approximately 300 to 400 t/yr of salt is generated. 

• The salt is shipped to Germany, where it is used for salt mine restitution, i.e. salinity 
stabilization. 

Site Visits 

General Overview 

During the course of this study, three site visits were conducted in Italy, where most of the 
operating thermal FGD – ZLD systems installations are located.  The sites visited were at the 
following generating stations: 

1. ENEL - La Spezia 

2. ENEL - Brindisi 

3. a2a SpA – Monfalcone 

A technical summary of these installations is presented in the previous section, with additional 
information presented in Appendix A.   

All ENEL ZLD systems, including La Spezia and Brindisi were supplied by Aquatech 
International.  The Monfalcone system is a Veolia-HPD system.  Both vendors are American 
companies, although the Monfalcone plant was supplied from the HPD office located in Spain. 

According to the plant operators, all three of the facilities visited are running well and they are 
satisfied with the performance capacity and integrity of their respective ZLD systems.  Some 
modifications were made after commissioning.  One of these was a change to a more corrosion 
resistant material in all of the ENEL crystallizers’ seawater condensers (see Section 7, Materials 
of Construction). 

4-13 
0



 
 
Recent Operational FGD Wastewater Treatment Plants – Italian Coal Power Plant Installations 

4-14 

At the time of the visit to Brindisi, another process modification was being tested at this plant.  
This consisted of soda ash addition to the “first” step clarification process to soften the water that 
is destined for return to the FGD as makeup.  This process change has proven to eliminate or 
significantly reduce the scale formation that had been experienced in the FGD system 
components. 

 

 

Monfalcone 

La Spezia 

Brindisi 

Figure 4-5 
Site Visit Locations 

Detailed Description 

The details of each visit can be found in the Appendix A. 

Manpower – Staffing 

Based on the plant visits conducted, the staffing and personnel issues for the FGD wastewater 
treatment systems seem to be similar to the operation of other power plant (non FGD) ZLD 
systems.  The plants visited typically employed two operators for each of the three shifts, one 
inside and one outside.  Some plants integrated the FGD treatment operation with the general 
plant water management, while others incorporated it with their FGD operations. 

A common refrain was that a good operation relies on high operator skill level to deal with the 
diverse treatment processes.  This high skill level was not always readily available. 

0



 

5  
OTHER FGD WASTEWATER TREATMENT PLANTS – 
COAL POWER PLANT INSTALLATIONS 

Kansas City Power and Light – Iatan Station 

The Iatan Generating Plant – Unit #1, with a nominal capacity of 750 MW, and Unit #2, with a 
nominal capacity of 850 MW, is owned by Kansas City Power & Light.  It is located near 
Weston, MO.  The plant burns Powder River Basin (PRB) sub-bituminous coal but is also 
capable of burning a 10% blend of Eastern bituminous coal as well. 

Units #1 and #2 have a forced oxidation - wet limestone scrubber.  A block flow schematic of the 
FGD ZLD system is presented in Figure 5-1. 

The technical FGD wastewater treatment system highlights are: 

• The FGD system is designed to use cooling tower blowdown as makeup water. 

• The entire FGD discharge purge stream is blown down for treatment. 

• The treatment system consists of a pretreatment clarifier, which serves for the removal of 
suspended solids only.  No softening or reagent induced metal precipitation occurs. 

• The clarifier effluent goes to two (2) 30 gpm brine concentrators, which recover about 90% 
of the feed water. 

• The brine concentrators, which are in a 2 x 100% configuration, are designed to be operated 
in a “seeded” mode. 

• The design concentration factor is about 10, i.e. 90% recovery. 

• The 3 gpm of brine concentrator blowdown is mixed with fly ash for stabilization and sent to 
the plant’s combustion by-products (lined) landfill. 

• Based on the limited experience to date, the use of brine concentrator blowdown for fly ash 
wetting has proven to be more challenging compared to the use of lower concentration water, 
but the process has been manageable. 

The brine concentrator was commission on service water in 2009, but has only been operating 
intermittently (at the time of this writing) as the station’s Unit #2 is being brought on-line by 
2010. Iatan is unique in its approach of managing and stabilizing the brine concentrator 
blowdown with fly ash in a landfill. Future work will follow-up to determine the plant’s 
operating success and experiences with the blowdown management. 

5-1 
0



 
 
Other FGD Wastewater Treatment Plants – coal Power Plant Installations 

5-2 

During startup on actual FGD wastewater, several material and processing issues were 
encountered.   The power plant is currently addressing these issues.  One problem was that the 
FGD blowdown chemistry is different from design, delivering water with higher TDS and lower 
calcium than expected. 

 

0



 
 

Other FGD Wastewater Treatment Plants – coal Power Plant Installations 

 

To Stack

FGD
Makeup
Water

Flue Gypsum
Gases Gypsum Sludge

Distil late
for Reuse

Wet Lime Stone Remove TSS, Brine Concentrator
Scrubber Gypsum, Heavy Metals, Vapor Compression Cycle
Forced Oxidation Boron Concentrate to a
(LSFO) Sludge to Filter Press TDS ~ 15 %

TSS ~  5 %

FLOW SCHEMATIC ‐ IATAN GENERATING STATION
Kansas City Power and Light

Fly Ash 
Wetting

FGD ABSORBER

CLARIFIER

Filter 
Press

BRINE 
CONCENTRATOR

 

Figure 5-1 
Iatan Generating Station - FGD Treatment System Flow Schematic 

5-3 
0



 
 
Other FGD Wastewater Treatment Plants – coal Power Plant Installations 

Kusile Power Station, South Africa 

At the time of this writing, a new FGD treatment system is in work for the 4,000 MW Kusile 
Power Station.  The plant is located in the Delmas Municipal area of the Mpumalanga Province, 
South Africa. 

It is anticipated that the FGD wastewater treatment system will be commissioned in 2012. 

The design calls for the FGD blowdown to be fed to a 1 x 200% softener-clarifier where lime 
and soda ash will be added.  The clarifier sludge will then be dewatered via a plate and frame 
filter press.  The clarifier effluent is fed to a 2 x 100% train consisting of a brine concentrator 
followed by a crystallizer.  

Each train has a brine concentrator and crystallizer with feed capacities of 25 m3/h (110 gpm) 
and 2.5 m3/h (11 gpm) respectively. 

The crystallizers are powered by plant steam and employ thermal compression to enhance the 
energy efficiency.  The crystallizer solids end product consists of mainly sodium chloride with 
some calcium and sodium sulfate. 

A flow schematic of the thermal FGD ZLD system is presented in Figure 5-2. The significant 
FGD blowdown characteristics are listed in Table 5-1. 

Table 5-1 
Design FGD Blowdown Characteristics 
Kusile Power Station 

PARAMETER CONCENTRATION 

Chloride ~30,000 mg/l 

TDS ~50,000 mg/l 

TSS <10,000 mg/l 

B 20 - 40 mg/l 

As < 3 mg/l 

Hg < 0.8 mg/l 

pH 4 - 7 

5-4 
0



 
 

Other FGD Wastewater Treatment Plants – coal Power Plant Installations 

Cooling
Lime Water

Distil late
Soda for Reuse
Ash

Flocculant Hot Cooling
FGD Water
Makeup
Water

Flue
Gases Sludge Softener

Cake Sludge

Condensate
Return

Distil late Dry 
for Reuse Salts

Centrate Return
Wet Lime Stone Lime‐Soda Ash Softener Brine Concentrator Atmospheric Crystall izer
Scrubber 1 x 200%  Configuration Vapor Compression Cycle Steam Driven/Therm Compressor

TDS ~ 50,000 mg/l 1 x 200%  Configuration 1 x 200%  Configuration
Forced Oxidation Sludge Filter Press TDS ~ 15 % Salt dewatering with centrifuge
(LSFO) TSS ~  5 % End product mainly calcium 

chloride

FLOW SCHEMATIC ‐ KUSILE POWER STATION
South Africa

To Stack

Plant SteamFGD ABSORBER

CONDENSER

CLARIFIER

CRYSTALLI
ZER

Filter 
Press

BRINE 
CONCENTRATOR

HX

 

Figure 5-2 
Kusile Power Station - FGD Treatment System Flow Schematic 

5-5 
0



 
 
Other FGD Wastewater Treatment Plants – coal Power Plant Installations 

Nordjyllandsværket Unit 3 

Overview 

The Nordjyllandsværket Unit 3, owned and operated by Vattenfall A/S, is a pulverized coal-fired 
power plant, located in Vodskov (near Aalborg), Denmark.  It generates 410 MW of electric 
power and provides a maximum of 420 MJ/s (1,433 MBTU/hr) of heating to the surrounding 
towns.  

Unit 3, commissioned in 1998, is equipped with a limestone-based Mitsubishi Heavy Industries 
(MHI) FGD system.  Recovered gypsum and fly ash are sold to the local cement industry, which 
in turn supplies the plant with limestone for the FGD.  Although purchased from various sources, 
the coal is typically less than 1% sulfur and has a chloride content ranging from 0.02 to 0.18 
percent (200 to 1,800 ppm). 

Due to stricter environmental laws, an evaporative FGD wastewater treatment system was 
installed as part of a major, corrosion instigated FGD refurbishing program.  The modifications 
were completed and commissioned in 2005. 

The end product of the FGD wastewater treatment is a concentrated calcium chloride solution, 
which is sold as a liquid de-icer.  The production of brine concentrate and the thermodynamic 
coupling with the power plant are covered by a PCT patent application (international “Patent 
Cooperation Treaty”). 

Technical Summary 

The technical highlights of the FGD wastewater treatment system of this Danish generating 
station are listed below.  A flow schematic of the system is shown in Figure 5-3. 

• The FGD wastewater treatment system consists of a spray dryer, which receives the purge 
water directly from the FGD without pretreatment. 

• The spray dryer was supplied by Anhydro A/S, a Danish company.  

• Heat for evaporation is provided by hot air drawn as a side stream from the combustion air 
pre-heater. 

• At full load approximately 18 kg/s (39.6 lbs/sec) of hot air is delivered to the dryer to 
evaporate 5-6 m3/h (22 to 26 gpm) of the FGD blowdown.  

• The spray dryer product is a mixture of dry powder and air at 140°C.  

• The dry solids are removed in a bag house, located downstream from the dryer. 

• The 140°C outlet air is mixed with the flue gas and discharged to the stack. 

• The dry powder consisting mainly of calcium chloride, gypsum and fly ash with some 
sodium chloride and sulfate in the mix. 

5-6 
0



 
 

Other FGD Wastewater Treatment Plants – coal Power Plant Installations 

5-7 

• The dryer solids are sent to a contact basin where the salts are redissolved, resulting in a 
brine solution strength of 25 – 30 %, which consists of mainly calcium chloride. 

• The reconstituted salt solution from the basin is now a salable product and is used for local 
road de-icing needs. 

• Vattenfall estimates that the energy penalty for the dryer hot air extraction from the 
combustion preheater plus the additional heating needed to compensate for the decreased flue 
gas temperature in the stack, translates to an increased coal consumption of approximately 
850 tons per year.   

It must be noted that the FGD purge water does not contain significant levels of heavy metals or 
boron.   

Specifications for the de-icer fluid, generated by the plant, are shown in Table 5-2. 

Table 5-2 
De-Icer Solids Properties 

PARAMETER CONCENTRATION 

Density 1.25 kg/m3 

TDS 25% 

Chloride  15 – 16% 

Calcium 2-8% 

Sodium, Magnesium, Potassium < 7% 

Total Nitrogen < 0.25% 

Heavy Metals (Cd, Hg, Cu, Ni, Zn, Cr, Pb) <5 mg/l 

0



 
 
Other FGD Wastewater Treatment Plants – coal Power Plant Installations 

 

FGD
Makeup
Water LSFO Blowdown

Hot Air
Dry Salts

Air Combustion Air Water
to Boiler (FGD purge)

Solids  to FGD
Flue Gas Dry Salts Makeup

Calcium Chloride
Solution

Heated Air FGD Dryer Energy From Flue Gas
Requires Scrubber Calcium Chloride/Mixed Salt Solids
Hot dryer air adds Forced Oxidation Resolubalizing calcium chloride ‐
~ 3% to plant (LSFO) used for road salt
fuel  consumption Disposal  of residual  solids

Resolubalizing 
Tank

Belt Filter

FLOW SCHEMATIC ‐ NORDJYLLANDSVARKET POWER STATION
Vattenfall A/S, Denmark

FGD ABSORBER

SPRAY
DRYER

Flue 
Gas  / 
Air
HX

BAG‐
HOUSE

STACK

 

Figure 5-3 
Nordjyllandsvaerket Power Station - FGD Treatment System Flow Schematic 

5-8 
0



 

6  
OTHER COAL POWER PLANT, NON-OPERATING ZLD 
TREATMENT SYSTEMS 

Milliken Generating Station 

The Milliken FGD wastewater treatment system was part of a Department of Energy funded 
Clean Coal Technology Demonstration Project (MCCTD), originally funded in Round IV of the 
Clean Coal Technology Program (CCTP) in 1992.  The treatment process consisted of an initial 
clarification step followed by a brine concentrator for volume reduction.  The project goal was to 
achieve ZLD for the FGD water and generating road salt as a usable end product.  It must be 
noted that this was the first brine concentrator to be used for an FGD treatment application.  It 
was commissioned in 1995 and operated in this service until 1997. 

The pre-treatment for the brine concentrator consisted of solids settling, but no chemical 
precipitation. 

The brine concentrator was of a design typically used for power plant applications, operating 
with a “seed slurry” process.  What differentiated this system, however, was that the design 
boiling point rise was 17°C (30°F) compared to the 2°C to 3°C (3°F to 5°F) usually encountered 
in conventional power plant cooling tower applications.  Furthermore, due to the high boiling 
point rise the system was operated at a low concentration factor, which makes the critical heat 
balance of an MVR system more precarious.  MVR energy requirements are strongly dependent 
on the temperature rise or compression ratio needed.  The feed composition was mainly calcium 
chloride (CaCl2) at 5% with a design boron feed level of 40 mg/l. 

The metallurgy was typical for a brine concentrator of that era, consisted of titanium (Ti-12) 
[...]
• The seed density in the first effect is artificially maintained at a high level by use of “seed 
recycling” system consisting of static thickener, with the underflow returned to the 
crystallizer. 

• The thickener supernatant is fed to the second effect, where calcium chloride is crystallized.  

8-1 
0



 
 
Municipal Waste Incinerator FGD Systems 

• The calcium chloride is recovered as a saleable product.   

• The nature of the fuel burned influences the quality of the end product.  As an incinerator, the 
fuel can vary widely and rapidly over a short period of time, depending on the source of the 
waste material.  

• The operation of the industrial waste incinerator has an influence on the particle size in the 
crystallizer. 

SNB NV Power Plant – Moerdijk, Netherlands 

The waste-to-energy SNB NV Power Plant was constructed in 1996 near Moerdijk, Netherlands 
to burn sewage sludge.  The plant has a ZLD system consisting of a two-effect crystallizer.  The 
crystalline end product is shipped to Germany for the stabilization of salt mines.  As a sewage 
burner, the feed stock remains relatively stable compared to the Herten waste incinerator 
previously described. 

The flow schematic of this system is similar to that depicted in Figure 8-1.  The typical FGD 
blowdown composition is presented in Table 8-1.  The technical highlights of FGD wastewater 
treatment system are:   

• The 3 m3/h (13.5 gpm) of FGD scrubber blow-down from the equalization tank is fed to a 
forced circulation (FC) crystallizer system in a 2 x 100% configuration. 

• The crystallizer feed temperature ranges from 30°C to 80°C (85°F to 175°F). 

• The crystallizer solids are mainly sodium sulfate, which are harvested by use of a centrifuge. 

• The centrate is returned for further concentration, while the solids are dewatered and 
removed. 

• Since sodium sulfate picks up waters of hydration, the end product is a dry salt. 

• The sodium sulfate (Na2SO4) amounts to about 1,500 tons/year. 

• The crystals are dewatered by use of a centrifuge. 

• The evaporation rate is approximately 70 tons/day. 

• The crystallizer system consumes approximately 2.8 tons/h of steam. 

Table 8-1 
SNB NV Power Plant FGD Blowdown Composition - Moerdijk, Netherlands 

Cation 
Component 

(mg/l) 
Anion  

Component 
(mg/l) 

Calcium 410 Chloride 7,490 

Sodium 19,550 Sulfite 3,080 

Ammonia 1,730 Sulfate 34,300 

  Fluoride 700 

8-2 
0



 
 

Municipal Waste Incinerator FGD Systems 

8-3 

Table 8-1 illustrates that the composition consists of mainly sodium sulfate.  This is in contrast to 
the typical coal fired power plants, where the FGD blowdown contains predominantly calcium or 
sodium chloride. 

GMVA Oberhausen-Buschhausen Power Plant 

The Oberhausen-Buschhausen Power Plant is the second 25 MW plant located in Duisburg, 
Germany and burns municipal solid waste.  The first was commissioned in 1982 and the second 
in 1998.  Both facilities have thermal ZLD systems to treat the FGD wastewaters.  

A flow schematic of the system is shown in Figure 8-2.  The technical highlights of FGD 
wastewater treatment system are:   

• The FGD blow down is at a temperature of approximately 30°C (86°F) and has a TDS level 
ranging from 10 – 12 %, consisting of mainly calcium chloride plus some calcium sulfate and 
sodium chloride.  

• The 15.3 m3/h (67 gpm) of FGD blowdown is fed to a two-effect, forced circulation (FC) 
crystallizer.  

• Due to the uncertainty of the feed water quality (i.e. concentration level of the major 
components) an in-line third effect was installed to serve as a stand-by unit in case the 
boiling point rise (BPR) rose beyond the capacity of the first two effects to handle. 

• To date, the third effect has not been used in this service. 

• About 0.6 m3/h (2.6 gpm) of crystallizer concentrate is generated consisting of approximately 
40% of calcium chloride. 

• This product solution is shipped to various salt mines in Germany, where it is used as a 
stabilizing agent. 

• The steam consumption is 8.3 tons/h. 

• The staff consists of one inside and one outside operator for each of the three shifts. 

 

0



 
 
Municipal Waste Incinerator FGD Systems 

 

Cooling Water
Lime

To Stack Sodium Process  
Sulfide Distil late

Ferric for Reuse
FGD Chloride in FGD
Makeup
Water Plant

Steam Cooling Water

Flue
Gases

Calcium
Boiler Steam Chloride
Condensate + other salts

Waste Incinerator‐ Remove TSS, Double Effect Crystall izers Double Effect Crystallizers
Power Plant Gypsum, Heavy Metals, First Effect ‐ CaSO4 Seed Slurry Second Effect ‐
Flue Gas  Scrubber Series  Feed ‐  Calcium Chloride precipitation

Sludge to Filter Press Parallel  Steam Feed
Filter Cake to Disposal Solids  dewatering

Cond. 
Tank

FLOW SCHEMATIC ‐ INDUSTRIAL WASTE INCINERATION POWER PLANT
HERTEN, GERMANY &  SNB NV PLANT – MOERDIJK, NETHERLANDS

CRYSTALLI
ZER

1st Effect

HX1 HX2

Filt.

FLUE GAS SCRUBBER

CONDENSER

TRIPPLE REACTION 
CHAMBERS

CRYSTALLI
ZER

2nd Effect

Filter 
Press

Thickener
Solids  
Recycle

Belt

 

Figure 8-1 
Herten & SNB NV Waste Incinerator - FGD Treatment System Flow Schematic 

8-4 
0



 
Municipal Waste Incinerator FGD Systems 

8-5 

Cooling
Water

Disti l late
for Plant Use

Cooling
Plant  Plant  Water Out
Steam Steam

From FGD

Condensate Condensate Condensate

Concentrated

Brine Solution

Multi  Effect Crystall izer System:
1 x 2‐Effect Crystallizer
1 x Single Effect Crystall izer 

Single Effect System used as  standby
(in case of high BPR)

Forward Feed 

Feed
Tank

FLOW SCHEMATIC ‐ INDUSTRIAL WASTE INCINERATION POWER PLANT
OBERHAUSEN‐BUSCHHAUSEN, GERMANY

HX1 HX2 HX3

CRYSTALL
IZER

1st Effect

CRYSTALL
IZER

2nd Effect

CRYSTALL
IZER

3rd Effect
(Stand‐by)

CONDENSER

 
Figure 8-2 
Oberhausen Waste Incinerator Power Station - FGD Treatment System Flow Schematic 

 

 

0



0



 

 

9  
DISCUSSION AND CONCLUSION 

Although the thermal treatment of FGD wastewaters has not been widely used in power plant 
applications to date, the technology is successfully employed at several generating stations 
around the world.  The majority of the installations identified in this study are relatively new, 
having only been commissioned in the past few years.   

At the presently operating FGD ZLD facilities, most of the technical challenges seem to have 
stemmed from material selections that were not well suited for the corrosive environments 
encountered. System reliability and the potential power plant downtime to modify and replace 
equipment are significant concerns.  As the capital cost-considerations can be substantial, future 
work is needed to better understand materials of construction selection. 

Other problems in earlier brine concentrator operations may be attributed to the peculiarities of 
FGD wastewaters and the lack of experience in dealing with them in comparison to treating 
cooling tower blowdown.  Another source of difficulty has been the discrepancies encountered 
between the design vs. the actual FGD blowdown compositions, especially with respect to 
calcium, TDS and boron.  Process adjustments for the evaporators as well as the implementation 
of pretreatment have remedied many of the earlier difficulties.  After one or more years of 
experience, today’s operating plants, including the ones visited as part of this study, appear to be 
satisfied with their respective systems. 

Due to the relatively high operating costs for energy and chemical reagents, several of the 
stations have opted to mothball their thermal treatment systems in favor of employing the 
chemically treat-and-discharge approach when this allowed by their NPDES or other 
(international) discharge regulations. 

The plants that are using spray dryers or crystallizers (only) appear to be successful operations.  
Regarding the end product use of the residual salts for deicing fluid or mine stabilization, it is 
unclear what the allowable heavy metal and/or boron contamination levels are.  Before 
considering such an approach for new systems, a more thorough study of the removal efficiency 
of contaminants (by re-solubilization in holding ponds) to meet regulatory requirements would 
be in order.  

The cost comparisons, which are not included in the scope of this study effort, of softening vs. 
non-softening in the pretreatment seem to favor the latter, especially for larger plants.  In such a 
trade-off, the downsides of a more complex system and the hygroscopic nature of the salt 
residual product must be considered.   

Future work is needed to characterize and manage solid waste disposal, as well as potentially co-
management of the brine concentrate discharge with fly ash in a landfill. 

9-1 
0



 
 
Discussion and Conclusion 

9-2 

With so many variables relating to baseline costs, ZLD size, plant circumstances and many 
others, each application is unique and will result in its own cost-benefit trade-off.  There are not 
enough thermal FGD ZLD systems in operation today to truly point in one direction or another.   

In future work, it is planned to conduct a detailed cost analysis, which lists the cost of the 
variously sized equipment components and process approaches. 

 

0



 

A  
APPENDIX A. SUMMARY OF SITE VISITS 

La Spezia Eugenio Montale Generating Station 

The power plant in La Spezia, officially named Eugenio Montale Generating Station (named 
after an Italian poet), consists of: 

• 2 x 300 MW Gas Combustion Turbine Units 

• 1 x 600 MW Coal fired Unit 

The FGD system, installed in the 1990s, is a “Double Loop” technology, which is licensed by 
Babcock (formerly Noell-KRC) and was manufactured by Termokimik.  The scrubber consists 
of two stacked vessels, with the bottom one serving as the quencher.  It is a double contact unit 
where the lime stone slurry contacts the gas as it is sprayed upward and then provides more 
contact when it falls back down. 

One interesting thing to note is that the lime stone for the FGD is supplied in the form of marble 
dust, which is delivered from the nearby marble quarry and manufacturing operations.  (La 
Spezia is one of Italy’s marble mining and stone working centers.) 

Compared to the other ENEL FGD wastewater treatment systems, the La Spezia plant is 
relatively small. 

A flow diagram of the La Spezia FGD wastewater treatment system is presented in Figure 4-3.  
The following is a listing of information that is supplementary to that given in Section 4. 

La Spezia power station burns low-sulfur imported coal (<1%S) from world-wide markets.  

PRETREATMENT  

• It is sized for 30 m3/h (133 gpm) with a feed TSS of ~ 1.5%. 

• System consist of 3 reaction tanks in series: 

o 1st tank:  Lime for ppt 

o 2nd tank:  Lime for pH control plus Na2S for settling and metals ppt  

o 3rd tank:  Designed to provide additional holdup time. Ferric chloride is dosed to 
the tank outlet. 

A-1 
0



 
 
Appendix A. Summary of Site Visits 

• Due to the relatively high pH of ~ 5 from the FGD, metals are not dissolved to a high degree.  
The metal concentration is lower than anticipated so that sodium sulfide treatment is used on 
an “as needed” basis. 

• The effluent from the last reaction tank goes to a clarifier, where anionic polymer is added. 

• The sludge is fed to a conventional filter press for disposal as a “special” i.e. industrial waste. 

• 15 m3/h (66 gpm) of clarate plus other water are returned to the FGD feed holding tank. 

• The remaining 15 m3/h (66 gpm) is passed on to the softener for further pretreatment. 

• Soda ash is added to reaction clarifier/softener. 

• Soda ash is made up using softened water or alternately using industrial water from the 
general plant wastewater treatment system. 

• Relatively high levels of hardness reduction are achieved in the softener. 

• The original design called for the softener sludge to go to disposal, but it is now use as 
supplement to the lime stone makeup slurry to FGD. 

• Some primary clarifier effluent water bypasses the softener and goes directly to the brine 
concentrator feed tank.  The amount of by-pass is adjusted to ensure the brine concentrator 
feed blend has the required chemistry required for the seed slurry process. 

• The target Ca level for the BC feed ranges from 500 to 1000 mg/l. 

BRINE CONCENTRATOR (BC) 

• The brine concentrator operates with a “seed slurry” process, which includes “seed 
recycling”. 

• The significant operating parameters are: 

o CF = 6 – 10  

o TSS ~ 6% 

o TDS ~ 5% 

o TS < 15% 

• The feed pH is at first lowered using HCl (typically used in Europe instead of H2SO4) for 
deaeration and then increased to slightly above neutral with caustic for corrosion protection. 

• The BC uses a single stage, mechanical compressor (manufactured by ABB). 

• Two small flat plate heat exchangers are used in the front end of the BC: 

o One for the BC feed/BC distillate heat transfer 

o One for the BC feed/crystallizer distillate heat transfer 

• The distribution system consists of two stacked perforated sieve plates with off-set holes. 

• The BC tube bundle is typically cleaned once per year.  Other system components have been 
cleaned 3 to 4 times per year.  This cleaning consists of shutdown and the mechanical 
removal of solids buildup. 

A-2 
0



 
 

Appendix A. Summary of Site Visits 

• BC and crystallizer distillates are used for general plant industrial water use.  The distillates 
contain some ammonia and boron. 

• BC blowdown goes to the blow down tank, which is the feed to the crystallizer. 

• The BC feed chemistry is analyzed 1 to 2 times per day. 
 

CRYSTALLIZER  

• The driving energy for the crystallizer is provided by plant steam. 

• The thermal compressor usage is optional and based on cost optimization criteria. 

• When steam is available, it is used to improve the energy efficiency of the crystallizer. 

• The plant steam pressure varies between 5 to 9 bar. 

• The SeaCure tubes in the condenser were replaced with titanium since some corrosion was 
experienced at the steam inlet section. 

• The condenser is seawater cooled. 

• Caustic is added as needed to raise the crystallizer operating pH to 8.0 - 8.5 for corrosion 
protection. 

• The crystallizer is washed with dilute distillate about once month to remove solids buildup. 

• The distillate is routed to the brine concentrator heat exchanger for heat recovery and then 
discharged to general plant industrial water use. 

• The FGD blowdown shows some seasonal variations, which affect the relative NaCl/Na2SO4 
salt ratio precipitated in the crystallizer. 

•  

BELT FILTER - DEWATERING 

• The crystallizer slurry goes to two Oberlin belt filters for dewatering.  The filters are in a 2 x 
100% configuration.  They are operated on an alternating basis: one in service the other in 
standby. 

• The dewatering pressure belt filter operation is affected by the feed chemistry. 

• The filter cloth has a higher tendency to plug when dewatering sodium sulfate rich slurries.  
This is due to the nature of this salt, which takes up water as it cools. 

• The Oberlin system was designed for 0.5 t/h, but is typically operated at ½ that capacity. 

• Brindisi was designed with 2 t/h salt generation, but is typically operated at ½ that value. 

• Salt is collected in 1 m3 (35ft3) bags and shipped off site. 
 

PLANT OPERATIONS 

A-3 
0



 
 
Appendix A. Summary of Site Visits 

• The thermal treatment portion of the ZLD was added to the original treat-and-discharge 
system in 2008/09. 

• The FGD is operated by the power block operations: 

o The ZLD has its own, dedicated staff 

o The staff consist of a total 1 supervisor and 5 operators 

o A single operator is in charge of control, field and sampling 

o Operators are responsible for the chemical analyses 

o There is a separate staff for maintenance 

• Sampling for the ZLD is done 1 x per shift 

• Computer trending of the treatment system includes calculation of the on-going U-values in 
the brine concentrator. 

 

A-4 
0



 
 

Appendix A. Summary of Site Visits 

Brindisi Generating Station 
 
GENERAL 

• FGDs are sized for 1% sulfur in the coal, but the presently used coal has lower a sulfur 
content.   

• Each of the four power blocks has a FGD with a dual train of prescrubber and absorber 
configuration. 

• The flue gas stream is first split 50/50 and then fed to each of the prescrubber – absorber 
trains. 

• The FGD system was commissioned in the 1990’s (i.e. it is about three years older than the 
La Spezia FGD). 

• The Brindisi FGD system consists of: 

o Unit 1 & 2:  GEA Bischoff units consisting of 2 separate vessels for each block  

o Unit 3 & 4:  Mitsubishi units consisting of 2 stacked vessels for each block. 

• Makeup to the absorber is 40% fresh and 60% recycled water. 

• The blowdown from the prescrubbers accounts for most of the FGD wastewater.   

• The first step of the wastewater treatment system consists of two parallel lines each of a 
capacity of a 250 m3/h (1,100 gpm). 

o The wastewater goes to two 600 m3 (160,000 gallon), parallel, rectangular 
settling basins equipped with weir overflows.   

o No chemicals are added to the settling basins. 

o The two settling basins are used alternately, i.e. one on-line while the other is 
dredged.   

o The sediments from the basins are pumped to a belt filter system for dewatering. 

o The clarate goes to a concrete storage tank for chemical pre-treatment. Pre-treated 
water is reused in the FGD or feeds the softening stage.  

CLARIFIERS/SOFTENERS 

• There are two wastewater treatment systems in series. 

• The dewatered sludges form these operations go to an industrial waste landfill. 

• System 1 consists of two stages: 

o Each system is designed to process 250 m3/h (1,100 gpm) 

o 1st  Stage: Lime is added to the reaction tank to precipitate Mg(OH)2  

o 2nd Stage:  Lime and FeCl3 are added to precipitate metals  

A-5 
0



 
 
Appendix A. Summary of Site Visits 

o The 2nd Stage effluent goes to a 8,000 m3 (2.1 Mgal) storage tank, which feeds the 
prescrubbers. 

• System 2 consists of only one stage:  

o The system is designed to process 250 m3/h (1,100 gpm) 

o Some of the treated water is returned to the FGD as makeup and some is 
subjected to a pre-softening stage 

o The effluent from the Lamella clarifier goes to a clear well for subsequent 
pumping to either the ZLD or return to the prescrubbers as needed. 

• Softening system: 

o The total softener design feed rate is 140 m3/h (616 gpm) 

o The feed is split onto two parallel trains designed as 2 x 100% 

o The operating is pH ~ 10.   

o Calcium level in the effluent is about 50 ppm (as ion) 

o Calcium carbonate sludge goes to FGD to supplement the limestone makeup 

o The clarifier effluent is directed to a holding tank 

o Up to 70 m3/h (308 gpm) of the softened water goes to the ZLD with the 
remainder used as FGD makeup water 
 

BRINE CONCENTRATOR and CRYSTALLIZER 

• The ZLD system was initially started in 2008. 

• The system consists of 2 x 50% BCs, each unit is designed for 35 m3/h (154 gpm). 

• Due to the unique makeup water chemistry, glauberite (Na2Ca(SO4)) is easily formed at 
higher concentrations. 

• Glauberite is a large crystal, which interferes with the seed slurry process.   

• The concentration factor in the BC is, therefore, limited to ensure operation below the 
glauberite precipitation point. 

• The concentration factor is held to about 9-10. 

• The BC’s vapor compressor is in the form of a two stage blower. 

• The BC’s demisters are located in the vapor duct outside of the vapor body. 

• The total solids content of the concentrate is about 18 – 20%. 

• Due to corrosion concerns, the operating pH is maintained at about 7.5 by caustic addition 
after the deaerator. 

• Also due to corrosion concerns, the crystallizer is operated in a pH range of about 8.5 – 9.0. 

• The combined distillate from the BC and crystallizer has a TDS < 100 mg/l. 

A-6 
0



 
 

Appendix A. Summary of Site Visits 

• Some of the distillate is used for demister wash, startup steam and steam temperature 
reduction. 

• Hydro blasting and EDTA cleaning of the BC is done at least once per year. 

• The crystallizer is typically operated at 34% to 40% total solids, which is composed of 
mainly NaCl. 

• The crystallizer has two thermal compressors: 

o One is designed for use at 50% operation 

o The other is designed for use at 100% operation 

• The crystallizer condenser has an additional condensate hot-well for ammonia rich distillate 
blow-down. This hot-well is located at the cold condenser end (the cooling water inlet side). 

• One of the crystallizer design requirements was that • 40% of the boron in the feed would be 
carried over to the distillate.  This condition was met during the performance test.   
 

PLANT OPERATIONS  

• Sampling: 

o TDS/TSS, pH and Ca are sampled 2 x per shift 

o Chloride is sampled 1 x per day 

• Staffing:   

o There are 3 shifts per day 

o Two operators for each shift 

o One operator is stationed in the control room, the other in the field 

o Operators are responsible for the routine sample analysis, which is conducted 
once per day 

• The performance parameters are trended on the HMI, including the U-values. 

 

CO2 CAPTURE 

• The Brindisi plant has a 15M-Euro CO2 capture pilot plant, which uses MEA as the 
absorbent. 

A-7 
0



 
 
Appendix A. Summary of Site Visits 

Monfalcone Generating Station 
 
GENERAL 

• Plant Information: 

o The 2 x 160 MW coal fired power blocks were built in 1965. 

o The 2 X 320 MW oil fired power blocks were built in 1982. 

o Total output plant output is 1,000 MW. 

o Once through seawater cooling is used. 

• Fuel: 

o See description in Section 4. 

• FGD information: 

o FGD consists of only an absorber and uses Mitsubishi technology 

o FGD efficiency is 95 to 96% 

o FGD makeup water is industrial water, mainly city water 

o Gypsum solids go to a belt filter for dewatering 

o Gypsum is relatively high quality.  It is sold for construction material use 

o Filtrate goes to a storage tank for 8 hour retention  

o It is then fed to the ZLD system 

• Plant water management: 

o The industrial water is generated by use of RO desalination 

o General plant wastewater is treated separately from the FGD and is discharged to 
the sea 

 
SOFTENER SYSTEM 

 
• The softener system consists of 2 reaction tanks and one reaction clarifier. 

o 1st  vessel:  Lime addition for a pH of about 11 

o 2nd vessel:  Designed for soda ash addition, but no chemicals are added now.  
This tank is used for additional retention time 

o Soda ash, ferric chloride and polymer are added directly to the reaction clarifier 

o The clarifier sludge goes to a sludge tank and then to a filter press 

o The clarate is stored in a holding tank and is then fed to the BC 

o The calcium level in the softener effluent is about 70 mg/l 

• The softener system produces about 700 t/yr of CaCO3. 

A-8 
0



 
 

Appendix A. Summary of Site Visits 

o Due to high metals, the filter cake is disposed of as an industrial waste and not 
recycled 
 

BRINE CONCENTRATOR 

• The BC is designed for about 10 m3/h (44 gpm), but typically is operated at only 80% of this 
capacity. 

• It is operated at a slightly above atmospheric pressure. 

• The BC has a twin HX setup, i.e. one is in standby (for cleaning). 

• Heat exchangers are usually cleaned by disassembly. 

• BC feed is acidified for deaeration.  No caustic is added to the BC so that the sump pH is 
about neutral. 

• The BC has an internal recirc pipe design, where the discharge from the recirc pump enters 
the sump and then goes up the center of the condenser to the flood box.  This is done to 
reduce heat losses in the recirc line. 

• BC distillate normally has a conductivity of < 40 µS/cm. 
 

CRYSTALLIZER 

• The crystallizer is operated at a moderate vacuum condition. 

• The sump temperature is < 100°C, commensurate with the vapor body operating pressure and 
boiling point rise. 

• The total solids are controlled at about 45%. 

• Crystallizer conductivity is typically < 20 µS/cm, but can have high excursions if there is 
carryover due to foaming. 

• The crystallizer uses plant steam for heating and has an air cooled condenser (AAC)  

• The ACC has sufficient capacity without water spray for cooling even during the summer 
months. 

• The HPD brine concentrator and crystallizer were fabricated in northern Spain. 

 
CRYSTALLIZER SLURRY DEWATERING 

 
• The crystallizer TS level is monitored by the recirculation pump energy draw.  When the 

maximum pump energy draw is encountered, the slurry is dewatered. 

• The salts are harvested and dewatered using a belt pressure filter. 

• The filtrate is collected in a batch tank and then returned to the crystallizer 

• Salt is collected for disposal in 250 kg bags. 

A-9 
0



 
 
Appendix A. Summary of Site Visits 

A-10 

• The residual salt is transported to Germany for salt mine restitution. 

• The total salt production about 300 - 400 t/yr. 

 
GENERAL OPERATION 

• The control room is located a little distance from the ZLD system. 

• FGD blowdown water is analyzed for Ca, Mg and Cl. 

• Calcium from softener is tested 1 x / shift. 

• The BC feed composition and flow are found to be relatively stable. 

• The BC is operated only on level control, not on a sp.g. or TDS basis. 

• The maximum chloride level in the FGD blowdown has been 30,000 mg/l but is typical in 
the 10,000 – 20,000 mg/l range. 

STAFFING AND MAINTENANCE 

• There are two operators per shift for the total plant water treatment system, one in the control 
room and one in the field. 

• The two operators are responsible for : 

o ZLD 

o Wastewater treatment 

o Boiler 

o Seawater RO for makeup water 

• The BC has not required cleaning in the 1 ½ years of operation. 

• There has been no system shut-down for maintenance during this time. 

 

 

0



 

B  
APPENDIX B. GLOSSARY 

Term  Description 

ACC Air Cooled Condenser 

BC Brine Concentrator 

BPR Boiling Point Rise 

CF Concentration Factor (cooling tower or brine concentrator) 

EPRI Electric Power Research Institute 

ENEL Ente Nationale Energia Electrica 

FGD Flue Gas Desulfurization; treatment process and/or equipment 

HX Heat exchanger 

MOC Materials of construction 

MVR  Mechanical Vapor Compression 

NPDES National Pollutant Discharge Elimination System, the permit which regulates 
discharges to a surface water body. 

PCT Patent Cooperation Treaty 

RO Reverse Osmosis 

SpA "Società per Azioni" (term for a joint-stock company in Italy) 

TDS Total Dissolved Solids; the amount of organic and inorganic substances dissolved 
in solution expressed as mg/l, ppm or percent 

TSS  Total Suspended Solids; the amount of organic and inorganic substances 
suspended in water, typically expressed as mg/l, ppm or percent 

B-1 0



 
 
Appendix B. Glossary 

B-2 

TS  Total Solids; the amount of dissolved and suspended solids contained in the liquid 
body expressed as mg/l, ppm or percent 

TVC Thermal Vapor Compression 

U-Value Heat Transfer Coefficient 

VTE Vertical Tube Evaporator 

WW Wastewater 

ZLD Zero Liquid Discharge 
 

0



 

0



 

Export Control Restrictions 

Access to and use of EPRI Intellectual Property is granted 
with the specific understanding and requirement that 
responsibility for ensuring full compliance with all applicable 
U.S. and foreign export laws and regulations is being 
undertaken by you and your company. This includes an 
obligation to ensure that any individual receiving access 
hereunder who is not a U.S. citizen or permanent U.S. 
resident is permitted access under applicable U.S. and 
foreign export laws and regulations. In the event you are 
uncertain whether you or your company may lawfully obtain 
access to this EPRI Intellectual Property, you acknowledge 
that it is your obligation to consult with your company’s legal 